

Botox® (onabotulinumtoxinA)

Medicare Advantage

Applicable States: Illinois, Wisconsin, Minnesota, New York, Connecticut, Massachusetts, Maine, New Hampshire, Rhode Island, Vermont

Applicable LCD/LCA: L33646, A52848

When requesting Botox® (onabotulinumtoxinA), the individual requiring treatment must be diagnosed with one of the following FDA-approved indications or approved off-label compendial uses and meet the specific coverage guidelines for the covered indication.

FDA-Approved Indications

Botox (onabotulinumtoxinA) is indicated for the treatment of:

- Blepharospasm
- Cervical dystonia
- Hyperhidrosis, severe primary axillary
- Migraine headache prophylaxis
- Neurogenic detrusor overactivity (NDO) in pediatric patients
- Overactive bladder with symptoms of urge urinary incontinence, urgency, and frequency
- Urinary Incontinence due to detrusor overactivity associated with a neurologic condition
- Upper and lower limb spasticity in patients 2 years of age and older
- Strabismus

Approved Off-label Compendial Uses

- Achalasia
- Anal fissure, chronic
- Spasticity, other than limb (e.g. spasticity secondary to spastic hemiplegia, hemiparesis, hemifacial spasm)
- Spasmodic dysphonia (Laryngeal dystonia)
- Oromandibular dystonia
- Essential tremor
- Dystonia, Focal Upper Limb
- Hyperhidrosis, Gustatory
- Hyperhidrosis, Primary Palmar, Plantar, and Facial
- Sialorrhea

Coverage Guidelines

Overactive bladder with symptoms of urge urinary incontinence, urgency, and frequency

The individual must meet the following criteria for approval:

- Is 18 years of age or older;
- Has tried at least one other pharmacologic therapy (e.g., beta-3 agonist, anticholinergic medication).

Urinary incontinence due to detrusor overactivity associated with a neurologic condition

The individual must meet the following criteria for approval:

- Is 5 years of age or older;
- Had tried at least one other pharmacologic therapy (e.g., beta-3 agonist, anticholinergic medication).

Migraine headache prophylaxis

The individual must meet the following criteria for approval:

- Is 18 years of age or older;
- For initial authorization, the individual is experiencing at least 15 migraine headache days per month that last 4 hours per day or longer;
- For reauthorization, the individual has had significant clinical benefit (e.g., reduction in overall number of migraine days per month or a reduction in number of severe migraine days per month).

Headache prophylaxis in patients with chronic daily headache

The individual must meet the following criteria for approval:

- The individual is experiencing at least 15 headache days per month that last 4 hours per day or longer for a period of at least 3 months;
- Has significant disability due to the headaches;
- Has tried and been refractory to at least one standard and usual conventional therapy;
- For reauthorization, the individual has demonstrated a significant decrease in the number and frequency of headaches and an improvement in function.

Upper/lower limb spasticity

The individual must meet the following criteria for approval:

- Is 2 years of age or older.

Primary axillary hyperhidrosis

The individual must meet the following criteria for approval:

- Is 18 years of age or older;
- Hyperhidrosis is significantly interfering with the ability to perform age-appropriate activities of daily living;
- Secondary causes of hyperhidrosis have been excluded;
- Has tried at least one topical prescription agent for axillary hyperhidrosis for at least 4 weeks and experienced inadequate efficacy or significant intolerance.

Note: Examples of topical agents include Xerac AC (aluminum chloride 6.25% topical solution), Drysol (aluminum chloride 20% topical solution), Qbrexza (glycopyrronium cloth 2.4% for topical use), Sofdra (glycopyrronium 12.45% topical gel).

Primary palmar/plantar/facial hyperhidrosis

The individual must meet the following criteria for approval:

- Is 18 years of age or older;
- Hyperhidrosis is significantly interfering with the ability to perform age-appropriate activities of daily living;
- Secondary causes of hyperhidrosis have been excluded;
- Has tried at least one topical agent for the treatment of hyperhidrosis for at least 4 weeks and experienced inadequate efficacy or significant intolerance.

Note: Examples of topical agents include aluminum chloride antiperspirants.

Essential tremor

- Is 18 years of age or older;
- Has tried at least one other pharmacologic therapy for the treatment of tremors (e.g., primidone, atenolol, sotalol, propranolol, alprazolam, gabapentin, or topiramate).

The individual must be 18 years of age or older for approval of the following indications:

- Cervical dystonia (Spasmodic torticollis)
- Laryngeal dystonia (Spasmodic dysphonia)
- Oromandibular dystonia (Orofacial dystonia)
- Gustatory hyperhidrosis

The individual must be 12 years of age or older for approval of the following indications:

- Blepharospasm (e.g., blepharospasm associated with dystonia, benign essential blepharospasm, seventh [VII] nerve disorders)
- Strabismus (e.g., esotropia, exotropia, hypertropia, hypotropia)

Approve the following indications:

- Dystonia, focal upper limb (e.g., focal hand dystonia)
- Achalasia (Esophageal achalasia or Achalasia cardia)
- Chronic anal fissure
- Sialorrhea
- Spasticity other than the limb (e.g. spasticity secondary to spastic hemiplegia, hemiparesis, hemifacial spasm)

Approval duration:

Initial and reauthorization: 12 months

Dosing Recommendations

Adult detrusor overactivity associated with a neurologic condition

The recommended dose is 200 units per treatment. The re-treatment should be administered no more frequently than every 12 weeks.

Pediatric neurogenic overactivity (NDO)

The recommended dose is a maximum of 200 units. The re-treatment should be administered no more frequently than every 12 weeks.

Overactive bladder

The recommended total dose is 100 units up to a maximum of 200 units. The re-treatment should be administered no more frequently than every 12 weeks.

Chronic migraine and headache prophylaxis

The recommended dose is 155 units. The re-treatment should be administered no more frequently than every 12 weeks.

Adult upper/lower limb spasticity

The recommended total dose is 400 units divided among affected muscles. The re-treatment should be administered no more frequently than every 12 weeks.

Pediatric upper limb spasticity

The recommended dose is 3 units/kg to 6 units/kg divided among affected muscles. The total dose per treatment should not exceed 6 units/kg or 200 units, whichever is lower. The re-treatment should be administered no more frequently than every 12 weeks.

Pediatric lower limb spasticity

The recommended dose is 4 units/kg to 8 units/kg divided among affected muscles. The maximum dose per treatment is 8 units/kg (not to exceed 300 units). The re-treatment should be administered no more frequently than every 12 weeks.

When treating both lower limbs or the upper and lower limbs in combination, the total dose should not exceed the lower of 10 units/kg body weight or 340 units, in a 3-month interval.

Cervical dystonia

The recommended dose is 198 units to 300 units, divided among affected muscles. The re-treatment should be administered no more frequently than every 3 months.

Dystonia, Focal Upper Limb

The recommended dose in adults up to a maximum of 400 units. The recommended dose in pediatrics is 10 units/kg (not to exceed 340 units). The re-treatment should be administered no more frequently than every 3 months.

Primary axillary hyperhidrosis

The recommended dose is 50 units per axilla. The re-treatment should be administered no more frequently than every 3 months.

Hyperhidrosis, Palmar/Plantar/Facial and Gustatory

The recommended dose is a maximum dose of 400 units. The re-treatment should be no more frequently than every 3 months.

Blepharospasm

The recommended maximum dose is 200 units. The re-treatment should be administered no more frequently than every 3 months.

Strabismus

The recommended maximum dose is 25 units in any one muscle. The re-treatment should be administered no more frequently than every 3 months.

Sialorrhea

The maximum recommended dose for adults is 100 units (50 units per side) and for pediatric patients is 75 units (37.5 units per side). The re-treatment should be administered no more frequently than every 3 months.

Hemifacial spasm

The recommended dose is 12 units to 15 units, divided among affected areas, up to a maximum dose of 25 units. The re-treatment should be administered no more frequently than every 3 months.

Spasticity, other than limb (e.g., spasticity secondary to spastic hemiplegia, hemiparesis, hemifacial spasm)

The recommended dose in adults is a maximum of 400 units and pediatrics is a max of 10 units/kg (not to exceed 340 units). The re-treatment should be administered no more frequently than every 3 months.

Achalasia

The recommended dose is 80 to 100 units in lower esophageal sphincter. The re-treatment should be administered no more frequently than every 3 months.

Anal fissure

The recommended dose is 5 units to 100 units. The re-treatment should be administered no more frequently than every 3 months.

Laryngeal dystonia (Spasmodic dysphonia)

The recommended dose is up to a maximum dose of 400 units. The re-treatment should be administered no more frequently than every 3 months.

Oromandibular dystonia

The recommended dose is 10 units to 40 units per muscle or a maximum of 400 units. The re-treatment should be administered no more frequently than every 3 months.

Essential tremor

The recommended dose is up to 400 units. The re-treatment should be administered no more frequently than every 3 months.

References

1. Botox® for injection [prescribing information]. Madison, NJ: Allergan; November 2023.
2. Charles AC, Digre KB, Goadsby PJ, Robbins MS, Hershey A; American Headache Society. Calcitonin gene-related peptide-targeting therapies are a first-line option for the prevention of migraine: An American Headache Society position statement update. *Headache*. 2024;64(4):333-341.
3. Brin MF, Blitzer A. The pluripotential evolution and journey of Botox (onabotulinumtoxinA). *Medicine (Baltimore)*. 2023;102(S1):e32373.
4. Vaezi MF, Pandolfino JF, Vela MF. ACG clinical guideline: diagnosis and management of achalasia. *Am J Gastroenterol*. 2013;108(8):1238-1249. Available at: <http://gi.org/guideline/diagnosis-and-management-of-achalasia/>. Accessed on May 27, 2020.
5. Wald A, Bharucha AE, Cosman BC, et al. ACG clinical guideline: management of benign anorectal disorders. *Am J Gastroenterol*. 2014;109(8):1141-57. Available at: <http://gi.org/guideline/management-of-benign-anorectal-disorders/>. Accessed on May 27, 2020.
6. Adam OR, Jankovic J. Treatment of dystonia. *Parkinsonism Relat Disord*. 2007;13 Suppl 3:S362-S368. doi:10.1016/S1353-8020(08)70031-2
7. Simpson DM, Blitzer A, Brashear A, et al. Assessment: botulinum neurotoxin for the treatment of movement disorders (an evidence-based review): Report of the Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology. *Neurology*. 2008;70:1699-1706.
8. Simpson DM, Hallett M, Ashman EJ, et al. Practice guideline update summary: botulinum neurotoxin for the treatment of blepharospasm, cervical dystonia, adult spasticity, and headache. Report of the Guideline Development Subcommittee of the American Academy of Neurology. *Neurology*. 2016;86:1818-1826.
9. Stachler RJ, Francis DO, Schwartz SR, et al. Clinical practice guideline: hoarseness (dysphonia). *Otolaryngology –Head and Neck Surgery*. 2018;Supplement:1-42. Available at: <https://journals.sagepub.com/doi/pdf/10.1177/0194599817751030>. Accessed on May 27, 2020.
10. Cheng CM, Chen JS, Patel RP. Unlabeled uses of botulinum toxins: A review, part 1. *Am J Health Syst Pharm*. 2006;63(2): 145–152.
11. Cheng CM, Chen JS, Patel RP. Unlabeled uses of botulinum toxins: A review, part 2. *Am J Health Syst Pharm*. 2006;63(3):225-232.
12. Lakraj AA, Moghimi N, Jabbari B. Sialorrhea: anatomy, pathophysiology and treatment with emphasis on the role of botulinum toxin. *Toxins*. 2013;5:1010-1031.
13. Simpson DM, Blitzer A, Brashear A, et al. Assessment: botulinum neurotoxin for the treatment of movement disorders (an evidence-based review): Report of the Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology. *Neurology*. 2008;70:1699-1706
14. Cameron AP, Chung DE, Dielubanza EJ, et al. The AUA/SUFU Guideline on the Diagnosis and Treatment of Idiopathic Overactive Bladder. *J Urol*. 2024;212(1):11-20.
15. Charles AC, Digre KB, Goadsby PJ et al. Calcitonin gene-related peptide-targeting therapies are a first-line option for the prevention of migraine: An American Headache Society position statement update. *Headache*. Published online March 11, 2024.
16. Camilleri M, Parkman HP, Shafi MA, et al. Clinical guideline: management of gastroparesis. *Am J Gastroenterol*. 2013;108(1):18-38.
17. Hassell TJW, Charles D. Treatment of Blepharospasm and Oromandibular Dystonia with Botulinum Toxins. *Toxins (Basel)*. 2020;12(4):269. Published 2020 Apr 22.
18. Hallett M, Albanese A, Dressler D, Segal KR, Simpson DM, Truong D, Jankovic J. Evidence-based review, and assessment of botulinum neurotoxin for the treatment of movement disorders. *Toxicon*. 2013 Jun 1;67:94-114.
19. Bhidayasiri R, Truong DD. Expanding use of botulinum toxin. *J Neurol Sci*. 2005;235(1-2):1-9.
20. Zesiewicz TA, Elble R, Louis ED, et al. Evidence-based guideline update: treatment of essential tremor: report of the Quality Standards Subcommittee of the American Academy of Neurology. *Neurology*. 2011;77:1752-1755.
21. International Hyperhidrosis Society. Primary focal craniofacial and gustatory hyperhidrosis (Frey's Syndrome). Updated January 15, 2012. Available at: <https://sweathelp.org/treatments-hcp/clinical-guidelines/primary-focal-hyperhidrosis/primary-focal-facial-and-gustatory.html>. Accessed on August 19, 2024.
22. International Hyperhidrosis Society. Primary focal palmar hyperhidrosis. Updated January 15, 2012. Available at: <https://sweathelp.org/treatments-hcp/clinical-guidelines/primary-focal-hyperhidrosis/primary-focal-palmar.html>. Accessed on August 19, 2024.

23. Stachler RJ, Francis DO, Schwartz SR, et al. Clinical practice guideline: hoarseness (dysphonia). *Otolaryngology – Head and Neck Surgery*. 2018;Supplement:1-42.
24. France K, Stoopler ET. The American Academy of Oral Medicine Clinical Practice Statement: Oromandibular dystonia. *Oral Surg Oral Med Oral Pathol Oral Radiol*. 2018;125(4):283-285.
25. Müller J, Wenning GK, Wissel J, Seppi K, Poewe W. Botulinum toxin treatment in atypical parkinsonian disorders associated with disabling focal dystonia. *J Neurol*. 2002;249(3):300-304.
26. Jankovic J, Orman J. Botulinum A toxin for cranial-cervical dystonia: a double-blind, placebo-controlled study. *Neurology*. 1987;37(4):616-623.
27. Van den Bergh P, Francart J, Mourin S, Kollmann P, Laterre EC. Five-year experience in the treatment of focal movement disorders with low-dose Dysport botulinum toxin. *Muscle Nerve*. 1995;18(7):720-729.
28. Centers for Medicare and Medicaid Services, National Government Services, Inc, Local Coverage Determination: Botulinum Toxins (LCD L33646) (Original effective date 10/1/2015; revision effective date 05/01/2021). Accessed on February 25, 2025.
29. Centers for Medicare and Medicaid Services, National Government Services, Inc, Local Coverage Article: Billing and Coding: Botulinum Toxins (A52848) (Original effective date 10/1/2015; revision effective date 7/1/2024). Accessed on February 25, 2025.
30. Xeomin® injection [prescribing information]. Raleigh, NC: Merz; August 2021.